Congratulations on your Guide Gear® purchase.
Enjoy your new Guide Gear® item with confidence, knowing it has been designed and built

to deliver dependable quality and performance
at an exceptional value.

Item Number: 704573 - Guide Gear" ATV/UTV Utility Trailer

For assistance with your product, please contact Sportsman’s Guide customer
service at 1-800-888-3006 Mon.-Fri. 7:00am to 9:00pm, Sat.-Sun. 8:00am to 8:00pm
CST or go to sportsmansguide.com/customerservice/contactus

SPORTSMAN’S
GUIDE

sportsmansguide.com 704573 - GG® ATV/UTV Utility Trailer 10f4



WARNINGS AND CAUTIONS

Read and understand all warnings, cautions, assembly, installation and use instructions prior to
assembling, installing or using this product. Failure to follow all warnings, cautions and instructions
may result in serious injury or damage to personal property.

Confirm all parts are present before assembly. If any part is missing, cracked or damaged, please
contact Sportsman’s Guide customer service before assembly.

A WARNING: This package contains small parts and is a choking hazard, keep away from children,

persons that have a tendency to place inedible objects in their mouths and pets.

NEVER allow other persons to assemble, install or use this product until they have read this manual
and have developed a thorough understanding of how the product works.

NEVER attempt to modify this product or subject it to an installation or use for which it was not
designed. Doing so may result in damage and/or serious injury.

NEVER exceed the rated maximum weight capacity of the ATV/UTV on which this trailer is installed.
Maximum weight capacity rating applies only to an evenly distributed and properly secured load on
a properly installed trailer.

Trailer weight capacity is 1200 Ibs (544 kgs) of evenly distributed weight.

NEVER attempt to assemble, install, load or unload the rack while you are tired or under the
influence of drugs or alcohol.

ALWAYS be sure latch is engaged before each use. Use caution near trailer tilt latch.

ALWAYS thoroughly inspect your product for loose parts and/or signs of damage prior to each use,
installation or removal. NEVER use until any loose parts have been properly secured or damaged
parts have been properly replaced.

This trailer is designed and intended for ATV/UTV off road use only. NEVER use on public roads.
NEVER use the trailer for a purpose for which it was not intended.

NEVER sit or stand on the trailer.

NEVER use the trailer to transport people, animals or flammable liquids or gases.

NEVER EXCEED 10 MPH. Reduce vehicle speed when turning or on slopes.

ALWAYS allow extra stopping distance when towing heavy loads.

NEVER operate across slopes only up and down slopes, reducing the vehicle's speed.

NEVER drive on hilly terrain - excessive weight can cause weight shifts which can lead to loss of
control of your ATV/UTV and/or trailer.

NEVER turn sharply. Use additional caution when turning or operating under adverse conditions.
Use care when reversing.

NEVER tow behind a vehicle on a highway or in any high speed application.

ALWAYS have the correct amount of air pressure in the tires. See wheel rim for details.

Be aware of dynamic loading! Sudden load movement may briefly create excess load causing
product failure.

The warnings, cautions, and instructions in this manual cannot cover all possible conditions or
situations that could occur. Exercise common sense and caution when installing/using this product.

A WARNING: NEVER TRANSPORT PEOPLE IN TRAILER AT ANY SPEED FOR ANY
REASON! RIDERS CAN BE THROWN OFF THE TRAILER WHEN TURNING,
STOPPING AND STARTING AND BE SEVERLY INJURED!

sportsmansguide.com 704573 - GG® ATV/UTV Utility Trailer 20of4



PARTS LIST

KEY # PART # | DESCRIPTION QTY.
1 4155 PIN COTTER 5/32 X 1-1/2 SUPPLIED W-4099 2
2 4157 NUT-CASTLE 3/4" RETAINER FOR HIGH 2

SPEED
3 4159 WASHER 3/4" SPINDLE SAE 2
4 4166 BOLT 5/16-18 X4 HH GR5 ZN 2
5 48153B BOLT 1/4-20 X 2 HHCS GR5 BLK ZN 6
6 482408 BOLT 1/4-20 X 1-1/2 HHCS GR5 BLK ZN 4
7 48250B BOLT 1/4-20 X 1-3/4 HHCS GR5 BLK ZN 2
8 482610B | WASHER 1/4 BLK ZNC 16
9 48270B BOLT 1/4-20 X 2-1/2 HHCS GR5 BLK ZN 2
10 48300 BOLT 5/16-18 X 2-1/4 HHCS GR5 ZN 2
1 53610 BOLT 5/16-18 X 2-3/4 HHCS GR5 ZN 1
12 67538 NUT 1/4-20 HNYLK ZN 14
13 300700 WELDMENT / TUBE STRUCTURE SIDE RACK 4

TRAILER
14 300701 WELDMENT / TUBE STRUCTURE FRONT 1

RACK TRAILER
15 300704 WELDMENT, TAILGATE TRAILER 1
16 300705 PLATE, SPLICE AND AXLE MOUNT TRAILER 2
17 300710 WELDMENT, REAR TRAILER 1
18 300713 WELDMENT, FRONT TRAILER 1
19 60G5NY | NUT 5/16-18 NYLOC 5
21 TK46 BOLT 1/4-20 X 1/2 SHCS 4
22 TK48 THREADED AXLE SHAFT FOR ATV TRAILER 2
23 TK78 TIRE/WHEEL ASSEMBLY, ATV TRAILERS 2
24 TK80 AXLE TUBE - THREADED 1
25 TK81 TONGUE - REAR 1
26 TK85 WELDMENT FRONT TONGUE HITCH TONGUE 1
27 TK87 WELDMENT REAR HITCH TONGUE 1
28 TK89 FTS, CONNECTOR POCKET 1
29 WF516 WASHER FLAT 5/16" STANDARD ZN 5
30 300720 WEIDMENT/TUBE STRUCTURE BACK 1

RACK TRAILER

10

>R

sportsmansguide.com 704573 - GG® ATV/UTV Utility Trailer 3of4

FIGURE 1



ASSEMBLY INSTRUCTIONS:

TOOLS NEEDED: two 7/16” wrenches, two 1/2” wrenches, 3/4” socket with ratchet & extension,
needle nose pliers and a grease gun with fitting.

IMPORTANT ASSEMBLY TIP: Do not tighten any nut and bolt combinations completely until all parts are
assembled together! Finger tighten plus one turn of a wrench only! This will temporarily hold the lock nut on
the bolt while helping alignment of all parts! After all parts are assembled together, all nut & bolt
combinations must be completely tightened.

1. Insert rear tongue tube (TK81) to the welded-on “U”-bracket located on the axle tube (TK80) using
(1) provided 5/16-18 x 2-3/4" bolt, nyloc nut and 5/16" washer. SEE FIGURE 1.

2. Insert the front hitch tongue (TK85) and the rear hitch tongue (TK87) into the connector pocket
(TK89) and secure using (2) provided 5/16-18 x 2-1/4” bolts and nyloc nuts. SEE FIGURE 1.

3. Attach the assembled hitch tongue to the rear tongue tube using (2) provided 5/16-18 x 4” bolts, nyloc nuts
and (4) steel washers. Be sure the entire tongue assembly is aligned before tightening. SEE FIGURE 1.

NOTE: Front tongue does not go inside rear tongue. Front tongue bolts on top of rear tongue.

4. Slide the axle plate (300705) over the short end of axle spindle (TK48). Thread the short end of axle
spindle into the axle tube until tight. Back the axle spindle until holes are aligned and secure using (1)
provided 1/4-20 x 1-3/4” bolt and nyloc nut. SEE FIGURE 1. Repeat this step for the other side.

5. Support the trailer far enough off the ground for the assem-bly of the wheels. Slide the wheel onto the
threaded axle spindle with grease fitting facing outward. Secure in place following this order: wheel, 3/4”
washer, 3/4” crown nut and cotter pin. Back crown nut off just enough so wheel spins freely and crown
nut slot aligns with hole in threaded axle spindle. Insert cotter pin. Using a needle nose pliers, bend cotter
pin ears around so it will not come off the axle spindle. Repeat this step for remaining wheel. SEE FIGURE 1.
IMPORTANT NOTE: You must grease the bearings of each wheel. Using a grease gun, pump high-quality
grease into the bearings by attaching to grease fitting located on wheel hub. Check the grease level
frequently to prevent bearings from seizing.

6. Attach front trailer frame and the rear trailer frame together using (2) provided 1/4-20 x 2" bolts, (2) 1/4x20 x
2-1/2" bolts, (4) nyloc nuts and (8) 1/4" washers. SEE FIGURE 1.

7. Attach the front trailer frame (300713) to the axle plates using (2) provided 1/4-20 x 1-1/2” bolts,

(2) 1/4-20 x 2” bolts, (4) nyloc nuts and (4) 1/4” washers. SEE FIGURE 1. Latch the front trailer frame to the
latch located on trailer tongue to hold in place.

8. Attach the rear trailer frame (300710) to the axle plates using (2) provided 1/4-20 x 1-1/2” bolts, (2) 1/4-20 x
2” bolts, (4) nyloc nuts and (4) 1/4” washers. SEE FIGURE 1. You may now tighten all nut & bolt assemblies. Be
sure not to over tighten or crush tubing when tightening.

9. Slide the removable tailgate (300704) into the slots of rear trailer frame. Slide the removable side rails

(300700 & 300701) into the top side of front and rear trailer frames. SEE FIGURE 1.

NOTE: The side rail that goes in the front of trailer frame is narrower than the others.
Double check the assembly of your trailer to be sure you assembled it correctly and all nut & bolt assemblies
are tight before initial use.

USE/CARE INSTRUCTIONS:

e To use the tilt/pivot feature, simply unlatch the latch located on trailer tongue. This will allow you to tilt
the trailer frame upward to unload. If pivoting is desired, simply unlatch the latch and turn the trailer
frame to the desired location, left or right, and tilt trailer frame upward to unload. This feature works well
when in tight areas. Or if backing up your trailer is not an option, simply drive along side desired unloading
area, unlatch the trailer frame and turn trailer frame to desired location.

e The wheel bearings are not factory greased. You must grease the bearings before use. Check grease level
frequently to prevent bearings from seizing.

Store is dry location.
ALWAYS lock up equipment and keep out of reach of children.

$G06.20

sportsmansguide.com 704573 - GG® ATV/UTV Utility Trailer 4 0of 4



	Blank Page
	Blank Page
	Blank Page



